
             July 2021

2020 Urban Water 
Management Plan 

for Estero Municipal Improvement District



Table of Contents   
2020 Urban Water Management Plan   
Estero Municipal Improvement District   
 

July 2021 i EKI Environment & Water, Inc. 

TABLE OF CONTENTS 

 

Table of Contents ........................................................................................................................................... i 

Tables ............................................................................................................................................................ v 

Figures .......................................................................................................................................................... vii 
[...]
July 2021 55                  EKI Environment & Water, Inc.  

 

Regional Water System Storage Capacity 

Reservoir 

Storage 

Acre-Feet (AF) Billions of Gallons (BG) 

Up-Countrya   

   Hetch Hetchy 360,360 117.4 

   Lake Lloydb 273,300 89.1 

   Lake Eleanor 27,100 8.8 

Subtotal Up-Country 660,760 215.3 

Local   

   Calaveras (East Bay)c  96,800 31.5 

   San Antonio (East Bay)  50,500 16.5 

   Crystal Springs (Peninsula)d  69,300 22.6 

   San Andreas (Peninsula)  19,000 6.2 

   Pilarcitos (Peninsula)  3,100 1.0 

Subtotal Local 238,700 77.8 

Total Regional Water 
Systeme  

899,460 293.1 

a Three other regulating reservoirs are also part of the RWS: Early Intake, Priest, and 
Moccasin Reservoirs. 

b Storage capacity shown includes flashboards, which are structures placed in a 
spillway to increase the capacity of a reservoir. 

c Calaveras Reservoir was constructed with a storage capacity of 96,800 AF. Since 
December 2001, in response to safety concerns about the seismic stability of the 
dam and a directive from the Division of Safety of Dams (DSOD), the SFPUC held 
the maximum water level at approximately 37,800 AF (roughly 40% of its maximum 
capacity). The construction of a new replacement dam downstream was completed 
in 2019 to restore the dam’s full storage capacity and the dam was continuing to be 
filled over the 2019/2020 winter season. 

d Crystal Springs Reservoir has a maximum storage capacity of 22.6 BG (at 291.8 
feet). Based on permit conditions, the reservoir is currently operated at 287.8 feet 
(4 feet below capacity).  

e This includes 63,700 AF in dead storage (i.e., the volume in a reservoir below the 
lowest controllable level). In addition, the SFPUC may draw against a credit of up to 
570,000 AF in storage in a water bank account in Don Pedro Reservoir, for total 
storage for planning purposes of 1,469,460 AF.  

6.1.2 Individual Supply Guarantees 

San Francisco has a perpetual commitment (Supply Assurance) to deliver 184 mgd to 
the 24 permanent Wholesale Customers collectively.  San Jose and Santa Clara are 
not included in the Supply Assurance commitment and each has temporary and 



Water Supply Characterization  
2020 Urban Water Management Plan  
Estero Municipal Improvement District 
 

July 2021 56                  EKI Environment & Water, Inc.  

 

interruptible water supply contracts with San Francisco.  The Supply Assurance is 
allocated among the 24 permanent Wholesale Customers through Individual Supply 
Guarantees (ISG), which represent each Wholesale Customer’s allocation of the 184 
mgd Supply Assurance.  

EMID’s Individual Supply Guarantee (ISG) is 5.9 million gallons per day (MGD), or approximately 2,154 
million gallons (MG) per year. Between 2016 and 2020, EMID purchased between 61 percent and 74 
percent of its ISG (see Table 6-8). 

6.1.3 2028 SFPUC Decisions (formerly 2018 SFPUC Decisions)  

Information regarding the 2028 SFPUC Decisions (formerly 2018 SFPUC Decision) was provided by 
BAWSCA in coordination with SFPUC and is provided verbatim below. 

In the 2009 WSA, the SFPUC committed to make three decisions before 2018 that 
affect water supply development: 

• Whether or not to make the cities of San Jose and Santa Clara permanent 
customers, 

• Whether or not to supply the additional unmet supply needs of the Wholesale 
Customers beyond 2018, and 

• Whether or not to increase the wholesale customer Supply Assurance above 
184 mgd. 

Events since 2009 made it difficult for the SFPUC to conduct the necessary water 
supply planning and CEQA analysis required to make these three decisions before 
2018. Therefore, in the 2018 Amended and Restated WSA, the decisions were deferred 
for 10 years to 2028.  

Additionally, there have been recent changes to instream flow requirements and 
customer demand projections that have affected water supply planning beyond 2018. 
As a result, the SFPUC has established an Alternative Water Supply Planning program 
to evaluate several regional and local water supply options. Through this program, the 
SFPUC will conduct feasibility studies and develop an Alternative Water Supply Plan by 
July 2023 to support the continued development of water supplies to meet future 
needs. 

 



Water Supply Characterization  
2020 Urban Water Management Plan  
Estero Municipal Improvement District 
 

July 2021 57                  EKI Environment & Water, Inc.  

 

6.2 Groundwater 

 

To date, as indicated in Table 6-1, EMID has not utilized groundwater as a potable water source and does 
not expect to utilize groundwater as a regular potable water source in the future.  

Table 6-1 Groundwater Volume Pumped (DWR Table 6-1) 

X Supplier does not pump groundwater. 
The supplier will not complete the table below. 

 All or part of the groundwater described below is desalinated. 

Groundwater 
Type 

Location or Basin 
Name 2016 2017 2018 2019 2020 

 --  -- -- --  --  --  --  
TOTAL 0 0 0 0 0 

NOTES: 

 

6.3 Surface Water 

Water that is self-supplied to agencies from streams, lakes and reservoirs is considered a surface water 
supply. Although EMID’s potable water supply is originally derived from surface water, it is categorized as 

  CWC § 10631 

(b) (4) If groundwater is identified as an existing or planned source of water available to the supplier, all of the 
following information: 

(A) The current version of any groundwater sustainability plan or alternative adopted pursuant to Part 2.74 
(commencing with Section 10720), any groundwater management plan adopted by the urban water supplier, 
including plans adopted pursuant to Part 2.75 (commencing with Section 10750), or any other specific 
authorization for groundwater management for basins underlying the urban water supplier’s service area. 

(B) A description of any groundwater basin or basins from which the urban water supplier pumps groundwater. 
For basins that a court or the board has adjudicated the rights to pump groundwater, a copy of the order or 
decree adopted by the court or the board and a description of the amount of groundwater the urban water 
supplier has the legal right to pump under the order or decree. For a basin that has not been adjudicated, 
information as to whether the department has identified the basin as a high- or medium-priority basin in the most 
current official departmental bulletin that characterizes the condition of the groundwater basin, and a detailed 
description of the efforts being undertaken by the urban water supplier to coordinate with groundwater 
sustainability agencies or groundwater management agencies listed in subdivision (c) of Section 10723 to 
maintain or achieve sustainable groundwater conditions in accordance with a groundwater sustainability plan or 
alternative adopted pursuant to Part 2.74 (commencing with Section 10720). 

(C) A detailed description and analysis of the location, amount, and sufficiency of groundwater pumped by the 
urban water supplier for the past five years. The description and analysis shall be based on information that is 
reasonably available, including, but not limited to, historic use records. 



Water Supply Characterization  
2020 Urban Water Management Plan  
Estero Municipal Improvement District 
 

July 2021 58                  EKI Environment & Water, Inc.  

 

“purchased” water since the water is obtained from the SFPUC RWS. EMID does not currently, nor does 
it plan to in the future, use self-supplied surface water as part of its water supply portfolio. 

6.4 Stormwater 

EMID does not currently, nor does it plan to in the future, use diverted stormwater as part of its water 
supply portfolio. 

6.5 Wastewater and Recycled Water 

 
Recycling water involves treating wastewater to an acceptable level such that it can be reused for 
irrigation, cooling, and other non-potable applications. A key benefit of water recycling is its potential to 
offset the use of potable supplies. The regulatory requirements for recycled water are defined in the 
California Code of Regulations, Title 22, Article 3 (Title 22) and differ for different uses (e.g., irrigation for 
food crops, landscape, and recreation). Because recycled water is treated wastewater, its availability is 
closely linked to the location and treatment capability of the wastewater treatment plant that receives 
and treats wastewater from a water supplier’s service area.  

EMID does not currently use recycled water but is coordinating with the City of San Mateo, SFPUC, and 
BAWSCA to assess potential options for producing and using recycled water in the future. The following 
sections describe wastewater collection and treatment for EMID service area, potential future uses of 
recycled water, and EMID’s efforts with respect to recycled water planning and use. 

6.5.1 Wastewater Collection, Treatment, and Disposal 

 
Wastewater in the EMID service area is collected by EMID/City of Foster City Public Works Department. 
The volume of wastewater collected from the EMID service area in 2020 was 791 MG (Table 6-2).  

The EMID collection system conveys wastewater to the San Mateo Wastewater Treatment Plant (WWTP), 
which is located within the City of San Mateo, just west of the Mariners Island portion of the EMID service 
area, near the inlet of Seal Slough to the San Francisco Bay. Wastewater is currently treated at the WWTP 

  CWC § 10633  

The plan shall provide, to the extent available, information on recycled water and its potential for use as a water 
source in the service area of the urban water supplier. The preparation of the plan shall be coordinated with local 
water, wastewater, groundwater, and planning agencies that operate within the supplier’s service area. 

  CWC § 10633 (a)  

A description of the wastewater collection and treatment systems in the supplier’s service area, including a 
quantification of the amount of wastewater collected and treated and the methods of wastewater disposal. 

  CWC § 10633 (b)  

A description of the quantity of treated wastewater that meets recycled water standards, is being discharged, 
and is otherwise available for use in a recycled water project. 



Water Supply Characterization  
2020 Urban Water Management Plan  
Estero Municipal Improvement District 
 

July 2021 59                  EKI Environment & Water, Inc.  

 

to secondary standards and then discharged to the San Francisco Bay (Figure 3-2). Therefore, as indicated 
in Table 6-2 and Table 6-3, no wastewater is treated or disposed of within the EMID service area.  

The San Mateo WWTP is jointly owned by the Cities of Foster City and San Mateo through a Joint Powers 
Agreement (JPA). The City of San Mateo operates the WWTP as the lead agency of the JPA. Discharge of 
the advanced secondary-treated effluent is permitted by the San Francisco Regional Water Quality Control 
Board (RWQCB). The WWTP has a permitted capacity of 15.7 MGD for average dry weather flow (ADWF) 
and 40 MGD for peak wet weather flow (PWWF). The treatment processes include the following: primary 
sedimentation, secondary biological treatment through aeration basins, secondary clarification, chlorine 
disinfection, and dechlorination using sodium bisulfite. Pressure filters are also used for polishing to 
comply with effluent limitations but not to produce Title 22 recycled water (HydroScience, 2019). Biosolids 
treatment and handling includes thickening, heat treatment, anaerobic digestion, and vacuum filters for 
dewatering (RMC, 2014).  

The WWTP is currently undergoing major repairs and improvements and construction is being 
administered by the City of San Mateo. As part of these improvements, EMID and the City of San Mateo 
are evaluating options to produce disinfected tertiary-treated Title 22 recycled water for potential non-
potable reuse in the future. 

 

 

 

 

 



Water Supply Characterization  
2020 Urban Water Management Plan  
Estero Municipal Improvement District 
 

July 2021 60                     EKI Environment & Water, Inc.  

Table 6-2 Wastewater Collected Within Area in 2020 (DWR Table 6-2) 

 There is no wastewater collection system.  The supplier will not complete the table below. 

 Percentage of 2020 service area covered by wastewater collection system (optional) 

 Percentage of 2020 service area population covered by wastewater collection system (optional) 

Wastewater Collection Recipient of Collected Wastewater 

Name of Wastewater 
Collection Agency 

Wastewater 
Volume 

Metered or 
Estimated? 

Volume of 
Wastewater 

Collected from 
UWMP Service 

Area 2020 

Name of Wastewater 
Treatment Agency 
Receiving Collected 

Wastewater  

Treatment Plant 
Name 

Is WWTP 
Located 
Within 

UWMP Area? 

Is WWTP 
Operation 

Contracted to 
a Third Party? 

(optional) 

EMID/ City of Foster City 
Public Works 
Department 

Metered 791 City of San Mateo 
San Mateo 

Wastewater 
Treatment Plant 

No  

Total Wastewater Collected from 
Service Area in 2020: 791   

NOTES: 
(a) Volumes are in units of MG. 
(b) The San Mateo WWTP is jointly owned and operated by the Cities of Foster City and San Mateo as a Joint Powers Agreement. 

 

 

 

 

 

 

  



Water Supply Characterization  
2020 Urban Water Management Plan  
Estero Municipal Improvement District 
 

July 2021 61                     EKI Environment & Water, Inc.  

Table 6-3 Wastewater Treatment and Discharge Within Service Area in 2020 (DWR Table 6-3) 

X No wastewater is treated or disposed of within the UWMP service area. The supplier will not complete the table below. 

Wastewater 
Treatment 

Plant Name 

Discharge 
Location 
Name or 
Identifier 

Discharge 
Location 

Description 

Wastewater 
Discharge ID 

Number 
(optional) 

Method 
of 

Disposal 

Does This 
Plant Treat 

Wastewater 
Generated 
Outside the 

Service 
Area? 

Treatment 
Level 

2020 volumes 

Wastewater 
Treated 

Discharged 
Treated 

Wastewater 

Recycled 
Within 
Service 

Area 

Recycled 
Outside 

of 
Service 

Area 

Instream 
Flow Permit 

Requirement 

-- -- -- -- -- -- -- -- -- -- -- --  

            Total 0 0 0 0 0 

NOTES:  

 



Water Supply Characterization  
2020 Urban Water Management Plan  
Estero Municipal Improvement District 
 

July 2021 62                  EKI Environment & Water, Inc.  

6.5.2 Current and Projected Uses of Recycled Water 

 
Currently there is no recycled water use in the EMID service area (Table 6-4). EMID is in the initial phases 
of recycled water planning and has not developed recycled water use projections for the EMID service 
area (Table 6-4). However, a narrative description of potential future uses of recycled water is provided 
below. 

In 2013, Foster City conducted a market assessment and conceptual project development for potential 
recycled water use in the EMID service area (RMC, 2013). The objectives of this study were to: (1) estimate 
the quantity and types of potential recycled water customers within Foster City, (2) develop a conceptual 
recycled water distribution system to connect as many potential users as possible in a cost-effective 
manner, and (3) estimate the capital and operations and maintenance (O&M) costs of the conceptual 
project (RMC, 2013). The study identified a potential demand for 741 MG per year (2.03 MGD) of recycled 
water within the EMID service area; potential recycled water uses identified included landscape irrigation 
at parks, a golf course, roadway medians, Homeowner Association (HOA) landscaped areas, business 
parks, and filling of ponds (RMC, 2013). The study estimated that the potential capital costs associated 
with the construction of recycled water treatment, distribution, and storage costs could be approximately 
$11,935,000 and that the ongoing operations and maintenance costs associated with the treatment and 
distribution systems would be approximately $129,000 per year (RMC, 2013).  

In 2014, EMID and City of San Mateo jointly submitted a Water Recycling Facilities Planning Grant 
Application to the State Water Resources Control Board (SWRCB) Division of Financial Assistance, Office 